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Description of Damage

Job No. 18-1883-958

Code Word: S5 "Norway"

Component: Boiler 24

In the inspection of the three drums of boiler 24, see
Annex, the following defects were found:

l.

2.

Lower Water Drum: For dimensions, see dimensional
survey record

Surface corrosion droplet formation in the whole drum
area which however does not penetrate deeply.

intermediate Drum: For dimensions, see dimensional
survey record

i.
2.

Severe corrosion pitting on both longitudinal welds
which does not extend below the minimum thickness.

Upper drum: For dimensions see dimensional survey
record

Surface corrosion droplet formation in the entire drum

area which however does not penetrate deeply.

After inspection of the drums of boiler 24 it can be stated
that in no case the wall thickness falls below the design
thickness. The magnetic particle examination did not give

rise to objections. On shutdown of the boiler, it is however

absolutely necessary to inspect the longitudinal welds of
boiler 24 again.
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Priifgegenstand - Test product

" | :

APID: Kom.: 18-1883-%:58 {Kannwort: 88 "Norway" Nachweis-Nr.:
AVG Com. 3 iCodeword: Certif.-No. :
TE: BG: UBG: Zeichng.~Nr.: Priifort:
Term.unikt: Ags.: Sub.Ags. : Drawg.No, : Ber.Nr.: 11281
Bauteil: side drum System: Fabr.=-Nr.:
Compenent: upper drum System: Fabr.~No.:
Prifflichenzustand: geschliffen Prufumfang (8): *)
Surface Condition of test area: ground Test volume (%):
HWirmebehandlung: keine Schweibverfahrean: Priifklasse:
Heat treatment: none Welding process: Test gradat
Priifung nach: AD HP5/3 AW: ZfPp B21
Test according to: AW:

Bemerkung/Remarks: RN1 Pos 0,3,6,9 Uhr; RN2 Pos-0,3,6,9 Uhr; LNl Abstand von
Bemerkung/Remarks: O-Punkt 750, 1600, 2300, 3000mm ; LN2 Abstand von O-Punkt
Bemerkung/Remarks: 750, 1600, 2300, 3000mm

Grundwerkstoff
Base material

Schweillnaht
Weld geanm

Priifung an:
Test on:

Xy SchweiBkante { )

Weld edge

(X)

Priiftechnik nach DIN 54130 ~ Test technigue to DIN 54130

Prifgerit/Nyr.: Tiede~TWM 42

Maguetisierungsart: JEW
Test app./No.: 8418948

Kind of magnetization:

Testkérper: Berthold

Tangentialfeldstirke (kA/m): 2.0 -~ 6.5
Testbody:

Tangential field intensity:

Prilifmittelherstellsx: Fa.Peters fuagnetpulver= MP 315 Pluid-Spray schwarsz
Test medium manufact.: Magnetic particle:s

i

NaB:ija{x) nein( )
wet:yes no

fluorz.:ja{ )

nein(x)]xontrastmittalz MP 224 Spray-weif
fluor.: yes )

no }Madium of contr.:

Bemsrkungen:
Remarks:

Priifergebnis ~ Test result

Naht-dr.
weid Ne.

Pos.
Jtem

Absessungen werkstoff
dimensions material
1 2 | 1 2

Bemerkungen
remarks

Beurteilung
evaluation
1.3

mi 150x15¢ 1.0481 e

RN2 1507150 1)

|

g2

ne = nicht erfalle
not satisfactory

1.} & = erfilit/skeine unzulissigen Anzeigen

o

satigfactory/no indic. to be recoPiid

CERTIFIED TO BE A TRUE COPY

AeLEO @7

3

i;zy

L
ort:

26562 voerde den 16.09.93

dated

Sachverstindiger:
© Expert:

Stietz jL k :'

Place:

sStietr Prifaufsichi:
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SURFACECRACKTEST

Sheat of

APID: Kom.: 18-1883~958 |Kennwort: SS "Norway" Nachw.-Nr, :
AvVG com. : Codeword: Certif.-No.:
B.Nr: 11280
Prifergebnis - Test result
H
Pog, #aht-Nr. Abmessungen Werkstotf Beurteilung] Bemerikungen
ltem weld Ko, dimensiong material R evaluation remarks
! 1 2 | 1)
|
f LNy 150x150 e
LN2 150x150 e
1
|
i’
sare-103 € 5 erflilit/keine wnzuldssigen Anz ne = nicht erfGllt
£ satisfactory/no indic. to be recotded not satisfactory
CERTIFIED TO.BE A TRUE COPY : >—
ERSEHEEG o >
Ore: 46562 Voerde dew?  14.06.93 Sachverstérdiger:
Place: dated Expert:
Priffer: Stietz Prifaufsichr: Stietz — '
Operator: Test Supserviser: Ao
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Priifgegenstand - Test product

Heat treatment: none

Welding process:

!
APID: Kom.: 18~1883-958 |RKennwort: SsS “Norway" jNachweis-Nr, ;
AVG Com, : Codeword: Certif.-No, :
TE: BG: UBG: Zeichng.-Nr.: Priifort:
Term.unit: Ags.: Sub.Asg.: Drawg.No. : Rer.Nr.: 11280
Bauteil: Untertrommel System: Fabr.-Nx.:
Component: lower drum System: Fabr.-No.:
Priifflichensustand: geschliffen Priifumfang (%): *)
{Burface Condition of test area: ground Test volume (%):
Wirmebehandlung: keine Schweillverfahren: Priifklasses

Test grade;

Priifung nach: AD HpPs/3
Test according to:

AWz

laws zfp 821

Banerknﬁglxamarks:
~ Bemerkung/Remarke:
Bemsrkung/Remarks:

v=runkt 700, 1500, 2400, 3000, 3800mm H
C-Punkt 700, 1500, 2400, 3000, 3800mm

LN2 Abstand von

Priifung ans
Test on:

Grundwerkstoff
Base material

{X)

SchweiBkante {}
Weld edge

Schweifinaht
Weld seam

(X)

Priftechnik nach DIN 543130 - Test technique to DIN 54130

Priifgeriit/He.: Tiede-TwM 42
Test app./No.: 2418948

Magnetisierungsart: JEW
Kind of magnetization:

Testbody:

Tastkdrper: Berthold

Irangentialfeldstﬁ
Tangential fielqg

intens

ke (kA/m): 2.0 ~ 6.5

itys

Priifmittelhersteller: Fa.Peters
Test wedium manufact,:

Magnetpulver: Mp 3
Magnetic particle:

15 Fluid-Spray schwarz

HaB:ja(x) nein( )
no

fluorz.:ja( ) nein(x}

RKontrastmittel:

MP 224 sSprayeweipn

wet :yesg fluor.: ves no Medium of conmtr.:
Bemevkungen:
Remarks:
Priifergebnis - Test result
( feos, Reht-Nr. Abmessungen werkstoff Beurteiiung Bemerkungen
Item weld No. dimensions materigl evaluation remarks
1 2 1 2 1.3
REY 150x150 1.0481 L]
RN2 150x150 e
1.3 & = erfliit/keine uzuldsgigen Anzeigen ne = nicht erfilit
o satisfactory/no indic. to be recorded not satisfectory
- CERTIFIED T0 BE A TRUE COPY -
LS P g of D2
" [ortr 46562 voerde Wn 16.09.93 Sachverstindiger:
Place: dated , Expert:
Priffer: Stietz Prifaufsiche: Stiafz - Z2F
Operstaors Test Supervisor: A )
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APID: xon 18-1883-958 ;Kennmrt: 88 “"Norway* Nachw.-Nr.:
AVG @ Com.: | Codevword: Cercif.-No.:
{B.Nr: 11279 4
Priifergebnis ~ Test result .
Pos, Naht-Nr. Abmessungen Werkstoff Bsurteilung Bemerkungen
1tem weld No. dimensions material evaluation remarks
: 1 2 L 1)
LN1 150x150 e
N2 150x150 .
f
1.3 e = ertlilu/keine unzutissigen Anzeigen ; e = nicht erfiilit
f“ satisfactory/ne indic. to be recordey not satisfactory
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Prufgegenstand - Test product

APID: Kom.: 18-1883-958 |Kenmwort: S8 *Norway" Nachweis~Nr.:
AVG com. = Codeword: Certif.-Ho. :

TE: BG: UBG: Zeichng.~Nr.: Priifort:
Term.unit: Rss.: Sub.Ass.: Drawg.No.: Ber.Mr.: 11279
Bauteil:‘cbértrommel Systems Fabr.-Nr.:
Component: upper drum Systern: Fabr.~No.:

surface Condition of test area:d ground

Priifumfang (%): *)
Test volume (%)@

priifflichenzustand: geschliffen

Wirmebshandlung: keine
Heat treatment: none

Priifklassa:
Test grade:

SchweiBverfahren:
Welding process:

Priifung nach:

Test according to: AW:

AD HPS/3 AW: zZfP 821

Beserkung/Remarks: RN1 Pos 0,3,6,% Uhr ; RN2 Pos 0,3,6,9 Uhr ; LN1 Abstand von
5 ¥kung/Remarks: O=Punkt 900, 1600, 2300, 3100mm ;- LN2- aAbstand von O-Punkt 900, | =
Bemerkung/Remarks: 1600, 3100mm .

Prufung an:

Grundwerkstoff (X) Schweifikante () Schweifinaht {X}

Test app./No.:

Test oni Base material Weld edge Weld seam
Priiftechnik mach DIN 54130 - Test technique to DIN 54130
Priifgerit/Nr.: Tiede-TWM 42 Magnetisierungsart: JEW

8418948 Kind of magnetization:

Testkérper: Be
Testbody:

rthold Tangentialfeldstiirke (kA/m): 2.0 =~ 6.5

Tangential field intensity:

pPriifmittelbersteller: Fa.Peters
Tegt medium manufact.:

Magnetpulver: Mp 315 Fluid-Spray schwarz
Magnetic particle:

HaB:ja{x) nein
wetiyes no

() lfluorz.:ja( ) nein(x) Kontrastmittel: MP 224 Spray-weil
fluor.: yes no !Meﬁium of contr.:

Bemerkungen:
Remarks:
Priifergebnis —~ Test result
Pos, Naht=Nr. Abmessungen Werkstoff geurteilung Semerkungen
Ttem weld No. dimensions material evaluation remarks
k| 2 1 2 1.3
RHY 150x150 ’ [ 1.0481 ¢
RN2 150x150 , I e
1.3 e = erfOlit/keine unzuldssigen Anreigen . ne = nicht erfollt
—‘%? satisfactory/ne indic. to be recorde?%, not satisfactory
CERTIFIED TO BE ATRUECOPY o
7 e
Ore: 46562 Voerde den 16.09,93 Sachverstirdiger:
Place: dated Expert:
»
priifer: Stietz prifaufsicht: stistz | -
Gperator: Test Supervisor: O d
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